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PB-S146S 14. 4V 146Wh

Chinese

Name of Sample PB-S146S 14. 4V 146Wh

E nglish

1121030214

Sample No.

SWIT Electronics Co., Ltd

Consignor

a -

M anufacturer SWIT Electronics CO., Ltd

T [
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 UNITED NATIONS ™ecommendat ions on the TRANSPORT
Testmethod OF DANGEROUS GOODS™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS ~Recommendations on the TRANSPORT
C riterion OF DANGEROUS GOODS” Manual of Tests and Criteria STASG/AC. 10/11/Rev. 6 Amend.1
Section 38.3

Appearance

Black Plastics cement shell

2021-03-09 2021-03-18 2021-04-12

Accepted Date Test Date

Altitude simulation,Thermal test, Vibration, Shock,External short
circuit, Impact, Overcharge, Forced discharge

Test Item s

ST/SG/AC. 10/1 I/Rev. 6 Amend. 1 38. 3 f
The sample has passed the test items of UNITE® !\]J~ONS |LR™omniVnnat\ons on the
TRANSPORT OF DANGEROUS GOODS" Manual of Test4 jACriierif ST/SPAF . 110/11/Rev. 6

Conclusion

Amend.138.3 !
R \ A 4
Rechargeable Lithium Battery. ,
Comment
/
210042
Go signor
Post Code
Address
- |2
Approver: A(/ - x Checker: Com piler:
A (Vice chief engineer)

T itle



Name of Test

No.
Iltem s
! Altitude
simulation
2
Thermal test
3 Vibration
4 Shock
5 External short
circuit
e Impact
! Overcharge
8

Forced discharge

Test Environment

Condition

Subcontracted Test

Condition

Shanghai Institute of Chemical

Industry

Testing Co., Ltd. Test Report

Standard requirementor The

Clause Numberof Standard

w -
ST/SG/AC. IO /II/Rcv.6 Amend. 1 38.3
T 1
UN Manual .. Tests and Criteria
ST/SG/AC. 10/1l1/Rev. H Amend. 1 Section
38. Test T. 1
T 15
ST/SG/AC. 1()/H/Rev.6 Amend. 1 38.3
T 2
UN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.2
r 12

ST/S(;/AC. 10/11/Rfv. 6 Amend=— 38. 3

T.3
UN Manual of Tests and Criteria
ST/SG/AC. 10/1l/Rev.6 Amend. 1 SecLion
13 Test T.3

H -

ST/S(;/AC. 10/1 /Rev. 6 138.3

T. 4
UN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
3D Test T 1
t5

ST/SG/IAC. 10/ll/Kev, 6 Amen 1 38.3

T.5
UN Manual of Tests und Criteria
ST/SG/AC. 10/1I/Rev. 6 Amend. 1 Section
38.3 Tost T.5

ST/ISG/AC. 0/1 I/Rev. 6 Amend. 38.3

T.6
UN Manual ( Tests and Criieria
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Tost T.6

est Result

1
Appendix 1

2
Appendix 2

3
Appendix 3

4
Appendix 4

5
Appendix 5

6
Appendix 6

w
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 7
T.7 See Appendix 7
UN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. ti Amend. 1 Section
38. Test T.7
w r
re ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 8
T.8 See Appendix 8
UN Manual of Tests and Criteria
ST/SG/AC. 10/1l/Rev. 6 Amend. 1 Section
38.3 Test T.8
:20°C-22°C ;

Test Item

Subcontracted Name

Laboratory

Address

NO. 1121030214

Conclusion

Passed

Passed

Passed

Passed

Passed

Passed

Passed

Passed

/%
Ambient temperature:20°C-22C ;Ambient humidity:/%

Post Code

Remark
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Testing Co, Ltd. Test Report— Appendix 1

1
No. Name of Test Items
Before
Sample Status
Sample Mass ocv
No. /g N
oo
0 oy dogd 86440 1650
2 Ny degd 8417 165
08 plhilydegd 86320 1660
04 Rl degd 86387 1659
05 mEhily dogpd 8242 1650
06 Dl degd 86447 16,60
07 mLlly degd 8643 16,59
08 mLHly dwg 8648 1658
This intentionall
R =
L- V2 D- R = 0-

Altitude simulation

Mass

864. 40
864. 16
863. 16
863. 84
862. 41
864. 41
864. 30
864. 86

NAfter

ocv
v

16. 58
16. 56
16.60
16. 58
16. 58
16. 59
16.59
16. 57

Mass Loss
1%
0.00
0.00
0.00
0.00
0. 00
0.01
0. 01
0.00

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.

NO 1121030214

Residual
ocv
1%

9. A
0. A
100. 00
99.94
9. A
0. A
100. 00
0. A

Other
Event

0
0

0

o

o



2
No. Name of Test Items Thermal test
# Before * After
Sample Status Mass Loss  Residual
Sample Mass ocv Mass ocv OCV  Other
No. A N A N /% /% Event

001 ]Qé%‘b/d’ﬂ@ 864. 40 16.58  864. 54 16. 44 0. 00 %.16 0
002 ﬂé%lydm 864. 16 16.56  864. 26 16. 43 0. 00 %. 21
003 @%ym 863. 16 16.60  863. 31 16. 45 0. 00 9.10 0

004 Q&%Nm 863. 84 16.58  864.04  16. 44 0. 00 9. 16 0
005 B&ﬂ%ym 862. 41 16.58  862.63  16.44 0. 00 .16 0
006 E&Yﬁwm 864.41 16.50  864.60 1644 0. 00 .10 0
007 zs(%lyd's:rj}m 864. 30 16.59  864.46 1644 0. 00 9. 10

008 mﬁydﬂw 864. 86 6.57  865.04  16.43 0. 00 %.16 0

L- V- D- R- F- -
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.



NO.1121030214

3
No. Name of Test Items  Vibration
Before After m mn
Sample Status Mass Loss  Residual
Sample MBss ocv Mass ocv OCV  Other
No. Iy N Iq N /% /% Event

001 ﬂé%wdra@ 864. 54  16.44  864.56  16.42 0. 00 9. 88 0
002 ﬂ%w@@j 864. 26  16.43  864.32  16.41 0. 00 99.88 0
003 ]Q%V(mgﬂ 863.31  16.45  863.35  16.43 0. 00 9. 88 0
004 ]Qé%wm 864. 04  16.44  864.05 1642 0. 00 9. 88 0
005 25&5’1%&@3@ 862. 63  16.44 862 61 16.42 0. 00 9. 88 0
006 Mb’dﬂ.{ﬁj 864. 60  16.44  864.59  16.42 0. 00 9. 88 0
007 MV@ 864. 46  16.44  864.46  16.42 0. 00 9. 88

008 25(%5/@@1 865.04  16.43  865.06  16.41 0. 00 9. 88 0

L- V- D- R- F- 0-
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.



Sample
No.
001
002
003
004
005
006
007
008

4

L-

Sample Status

V- D-

Name of Test Items

Mess

A

864.

864.

863.

864.

862.

864.

864.

865.

56
32
35
05
61
59
46

06

R-

Before

ocv
N

16. 42
16. 41
16. 43
16. 42
16. 42
16.42
16.42

16. 41

F-

0-

Shock

Meass

A

864.
864.
863.
864.
862.
864.
864.

865.

54

29

32

02

58

56

43

03

After

ocv
N

16. 41
16. 40
16. 42
16.41
16. 42
16. 42
16. 41

16.41

NO.1121030214

Moss Loss  Residual

/%

0. 00

0. 00

0. 00

0. 00

0. 00

0. 00

0. 00

0. 00

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

ocv
/%

9. 94
99. 94
9. 94
99. 94
100. 00
100. 00
99. 94

100. 00

6/11

Cther
Event

0



NO. 1121030214

7/11
5 - -
No. Name of Test Items External short circuit
Sample No. Sample Status Mex. Externzr:\_ICTemperature Other Event
1CcYc
001 1CYC Fully charged 9.8
1CYC
002 1CYC Fully charged 56.6 0
1CcYC
003 1CYC Fully charged 96. 5 0
1cYc
004 1CYC Fully charged 55.9
25CYC
005 25CYC Fully charged %6. 5 0
25CYC
006 25CYC Fully charged 55.0
25CYC
007 25CYC Fully charged 55.8 0
008 25CYC 56. 8 0

25CYC Fully charged

This space intentionally left
blank

D- R- F- 0-
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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Shanghai Institute of Chemical Industry NO. 1121030214
Testing Co., Ltd. Test Report— Appendix 6 811
6
No. Name of Test Items Inpact
Max. External Temperatur
Sample No. Sample Status ax. exte ?C emperature Other Event
1CYC 50%
009 1CYC 50% Capacity 17. 1
1CYC 50% m
010 1CYC 50% Capacity 118.7
i 1CYC 50% S
al 1CYC 50% Capacity 122.4 0
1CYC 50%~Fi
012 1CYC 50% Capacity 117. 7
1CYC 50%
013 1CYC 50% Capacity 124. 3 0
25CYC 50%
014 25CYC 50% Capacity 125. 0
25CYC 50% M
015 25CYC 50% Capacity 119.9 0
25CYC 50%
016 25CYC 50% Capacity 119. 5 0
25CYC 50%
017 25CYC 50% Capacity 121.9
25CYC 50%
018 25CYC 50% Capacity 123. 1 0
This space intentionally left
blank
D- F- 0-

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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Shanghai Institute of Chemical Industry I\D 1121030214
Testing Co., Ltd. Test Report— Appendix 7
No. ! Name of Test Items O\/erd1a_rge
Sample No. Sample Status Other Event

019 1CY(%C;S Ily charged 0

020 1CYéCIZl(J:IIy charged °

021 1CYSCIIS Ily charged

022 1CYéCI\:(L(J: 11y charged °

023 ZSngCIZSIIy charged 0

024 25C$(?CIZS Ily charged 0

025 ZSC\ZKSCZS Ily charged 0

026 25(;\2(?(:;8“), charged 0

n This space intentionally left blank
D- F- 0-

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.



No.

Sample No.
027
028
029
030
031
032
033
034
035
036
037
038
039

041

E B

B

046

D-

F-

- 8

Shanghai Institute of Chemical Industry

Testing Co., Ltd.

Sample Status

1CYC
1CYC Fully discharged

1CYC
1CYC Fully discharged

1cYe
1CYC Fully discharged

1CcYe
1CYC Fully discharged

1CcYe

1CYC Fully discharged
iCYC

1CYC Fully discharged
ICYC

ICYC Fully discharged

ICYC
ICYC Fully discharged

ICYC
ICYC Fully discharged

ICYC
ICYC Fully discharged

25CYC
25CYC Fully discharged

25CYC ti
25CYC Fully discharged

25CYC
25CYC Fully discharged

25CYC
25CYC Fully discharged

25CYC
25CYC Fully discharged

25CYC
25CYC Fully discharged

25CYC
25CYC Fully discharged

25CYC
25CYC Fully discharged

25CYC
25CYC Fully discharged

25CYC
25CYC Fully discharged

0-

Test Report— Appendix 8

Name of Test ltems

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

N2 1121030214

10/11

Foroed discharge

Other Event

0
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Testing Co., Ltd. Test Report— Appendix
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